= Replaces Exmark Lazer Z X-Series Parts

ﬁn Zero Turn Mower with 52in Deck - Models LZX740EKC526T0,
LZX740EKC526 W0

~ Lift & Motion Control

&1 a1

101 80

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




=8 Replaces Exmark Lazer Z X-Series Parts

Hg IR Zero Turn Mower with 52in Deck - Models LZX740EKC526T0,

LZX740EKC526 W0
~g Lift & Motion Control

Item R&R OEM Qty Price Order

No Part No. Part No. Description Req Each Quantity
Other parts

74 R109-5891 109-5891 Hub -Threaded 2 11.30

76 R1-323245 1-323245 Spring - Compression 4 4.45

77 R109-7124 109-7124 Spring - Extension 1 4.40

78 R116-0039 116-0039 Lever - Motion Control - RH 1 34.60

79 R116-0040 116-0040 Lever - Motion Control - LH 1 34.25

80 R116-0027 116-0027 Damper Control 2 82.90

81 R109-5668 109-5668 Grip - Control Lever - Foam 2 11.45

82 R109-8107 109-8107 Pump Linkage Rear Assembly 2 55.75

83 R1-543017 1-543017 Balljoint - RH 2 18.10

84 R1-633152 1-633152 Balljoint - LH 2 18.10

87 R116-0797-03 116-0797-03 Link-Lift - Deck 1 78.60

88 R116-0886 116-0886 Spring - Extension 1 86.85

89 R32128-23 3;152180;3 Nut - Lock Hex Flanged 1/2-13 12 1.55

90 R453022 3256-28 Washer - 3/4 SAE 2 0.43

91 R116-0780 116-0780 Bolt - Hx HD FI Shoulder 2 8.45

Tech Note: Use only for model LZX801GKA526Q1:

91 R116-2022 116-2022 Shoulder Bolt - Flanged Hex Head 2 5.35
92 R109-7952 109-7952 Deck Strut Assy 2 76.70
93 R109-5013 109-5013 Panhard Rod Assy 1 76.35
94 R109-5010 109-5010 Spacer 6 3.65

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




=8 Replaces Exmark Lazer Z X-Series Parts

Hg IR Zero Turn Mower with 52in Deck - Models LZX740EKC526T0,

LZX740EKC526 W0

~g Lift & Motion Control

Item R&R OEM Qty Price Order
No Part No. Part No. Description Req Each Quantity
95 R109-5009 109-5009 Bushing - Suspension - Rubber 6 2.95
96 R325-12 325-12 Bolt - Hx HD 2 5.35
97 R3233-34 3233-34 Carriage Bolt - 1/2-13x 2 1/2 Grade 5 3 7.15
98 R325-17 325-17 Bolt - Hex Head 1 2.90
99 R92-7674 92-7674 Bolt - Shoulder 1 2.75
104-8300, ,
100 R104-8300 119-4041 Locknut - 5/16-18 Flanged Y/Zinc 6 0.49
104-8301,
101 R104-8301 109-6658 Locknut - 3/8-16 Nylon Flanged 4 0.88
102 R400264 25239 Bolt - Hex HD 3/8-16 x 1-1/4 4 0.42
103 R115-1794 115-1794 Bolt - Hx HD FI 5/16-18 x 1 1/2 2 1.55
3256-2,
104 R453009 3256-3, Washer - Flat 5/16 SAE 2 0.14
3256-67
105 R3219-2 3219-2 Nut - 5/16-24 Zinc 4 0.39

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




